F7EJ7

;m;ome

C)"Mf |



HITCH




Ref. No.

(¥ =T - S T, T S N FORE X

[ e B o6 R 6 R o T e T e T e T T e WY
[ R T = B = R N O =]

Part No.

16001
9204
9205

10865

10866

10300

0608A
5396
10373
10868
100061

10675

10320
1166

10460
1167
1479
5403

11081

11261

100134

HITCH
D;escription No. Req’d
Clevis — Pull. .. ... e 1
Bushing — Clevis .. ... e e 1
Bushing — Clevis . ... i e 1
Machine Bolt 3/4xONC, PL .. .. i i e 1
;’Vasher K = 2
Nut — Eock 3/4 NG, PL . i e et eea 3
Tongue —Pull ... e e 1
Pivot Pin . ... 1
HexBolt 1 x3-1/2NC, PL .. e e, 2
BockNut INC ... e 2
Hose Holder ........ . i i e, 1
Cotter Pin 1/4 X 1-1/2 o i e e 3
Machine Bolt 3/4 X 3-1/2 NG, PL. . ...ttt e 2
Cap....' ........................................................... 1
] 1y - 2
PistonRod. ... .. ... . 1
Spring Housing . . ... ...t 1
Rod —StudThreaded ......... ... . i, I
Grease Fitting .. ... .o i it e e e 1
Jack L 1
GangBoltWrench ... ... ... 1






MAIN FRAME

Ref. No. Part No. - Description No. Reg’d
1 0745 Frame — MAaIN . ..uuesss it et ae e e e e e
2 1460 Hydraulic Cylinder Bracket............ TR
3 6388 PivotPin 1-1/2Dia. x3-172Long ......viii i
4 10087 Cotter Pin 1/4X 2 . ..o e e
5 10130 Carriage Bolt 5/8 x SNC, PL ... i e e e
6 10299 Lock Nut 5/8NC, PL ...t ittt et e
8 10370 Carriage Bolt 7/8 x 5-1/2NC, PL. ... ...ttt eenaans
9 10396 LOCk NUtT/8NC, PL . ...e oottt

11 1443 A Transport Bar .. ... .. i e e
12 0338 Transport Pin .. ..o
13 10317 KHK Pin /4. e e
14 16727 Machine Bolt3/4 x3NC, PL, GRS ... ... .0 i,
15 10300 Lock Nut3/4NC, PL ..ot e e e
16 0742 Bar—Side RH . ...
17 0741 Bar—Side LH ... . e,
19 1171 Bar — Front or Rear -3x4x 104 (J7-30 Blade, F7 34 Blade)......

19 1481 Bar — Front or Rear - 3 x 4 x 124"6%33&; %@ Bladey. oL



ROCKSHAFT




Ref. No.

= = R B o U L o e L S I

[ (] - —_ - b [y [u— [y f— [ — [y — u—
[ " I U T - - B B« S T 7t = T = |

Part No.

10880
10256
10258
11297
10257
10261
11299
11046
10262
10263
10291
10264
10242
10936
11236
20076

- 20037
0754
9209

o 10763
10773
10509
10671
10866
10300
11081
9270
11501
BC-05-0098

ROCKSHAFT

Description No. Req'd
Spindle 50mm Dia. X 13 L0ng . .o v ittt i e e e, 4
Seal (C/RAZ2BT0) . it e e 4
" Cone—Inner Timken 342A ... .. . . . i e 4
Hub — W/2Cups&6Hub Boltsand Nuts . .. .. .oooetnni e iennnnnns 4
Cup—Inner Timken 332, ... oo e 4
. Cup —Outer Timken 14276 ... ...ovvvnrereennssiiineinnanennn. 4
F Hub Bolt 1/2X 1-7/8 = NF. ...ttt iii e 24
HubNut 1/2—NF................. 28
Cone — Outer Timken 14137A . . ..o e 4
Washer 7/8 L. e 4
Cotter Pin 5/32 X 1-1/4 .. ..o i e 4
Slotted Nut 7/8 NE . . oo e e e e e e 4
Cap —Hub .. 4
Wheel 158 —6Bolt. ... 4
Wheel 15x 10 —6Bolt (Optional) ....... ..o, 4
Rockshaft W/Bushings (104”7 main frame)..............covrvinnnn.... 1
Rockshaft W/Bushings (124> main frame). .. ........ ... .0oivunno... 1
Base — Ro;:kshaft Bearing .. ... . 4
Pin — Retainer 1-1/2 Dia. x 5-1/74Long ......ooooiveeini i, 4
Machine Bolt 3/8 X 2-1/2NC, PL, GRS ..o vt 4
Machine Bolt 3/8 x3:1/2NC,;PL, GRS . ... .iiiuiiii e, 4
Lock Nut3/8 NG, PL ... it e e, 8
Hex Bolt3/4 x SNC, PL, GRS i e 8
CutWasher 3/4 PL. ... e e 16
Lock Nut 374 NC, PL ... . i e e i 10
Grease Fitting 5/16 Straight (Drive In). .. ..., 4
Bushing Bronze (Not Shown) 1-3/40.D. x 1-1/21.D.x2Long. ............ 4

Bushing 1-1/20.D. x [-1/4 .D. x 1-1/2 Long

Spindle and Hub Complete



CENTER TOOTH ATTACHMENT




CENTER TOOTH ATTACHMENT

Ref. No. Part No. Description No. Req’d

i 0729 Buster — Balk ... ... e '
2 10666 Bolt — Machine 5/8 x SNC, PL, GRS .. ... ..ot ieann,
3 10299 Nut —Lock 5/8 NG, PL ... e
4 100087 Bolt — “U” 5/8Dia. ... e
5 10389 Bolt — Carriage 3/4 % 2-1/2 NG, PL ..ot e
6 10300 Nut —Lock 3/4NC, PL . ..ottt et e e e e
7 10378 Time .o
8 10379 B KE. . o e
9 10420 Bolt —Plow 1/2x2-1/4NC,PL . ...ttt
10 10832 Washer — 1/2 PL ...
11 10395 Nut —Lock I/2ZNC,PL .. ..ot
12 7628 Strap — Clamp 1/2x 1-1/2X5-1/4L0OD8 . ..o i,

BB-01-0609 Center Tooth Attachment — Complete



Ref. No.

B B bt et pn
OO IO~ U )

—oMNi

m— b 3t e et
hn bbby

Part No.

10963
10966
- 10952
10967
10968
10980
11502
10970
10139
10956
11541
10978
10937
20053
10606
10976
10958
10959
16960
10971
10972
10973
10974
BB-20-0004

Description

Tube . e

Rod — Tie .. e
Nut—Hex3/8NC, PL ... i,
Pin — Clevis 1" X4 ... .
D s
Plug —Pipe I/2NPT ... i
Control —Stroke ............ . it
Pin — 1-1/4 Dia. (with lube fitting) ........... Gt
Fitting — Grease. . ... .. i eiiaaennes
Kit — Seal Repair (prince #8600) .......................

B 11 -

Wiper. ... ... ... e

4 x 8 Cylinder Complete (prince #S-971)

NOTE: Seal Repair Kit Parts Available in Repair Kits only

(Ref. No. 10-16)



F7 FRONT GANGS & GANG FRAMES

No. Req'd
Blades

Part No. Description 34 38 42
20082 Assy. Gang Frame Front - 63" long.....iivinnnnnnnn 1 - -
20077 Assy. Gang Frame Front - 73" Long...oiviieennnnann - 1 -
20078 Assy. Gang Frame Front - 83" LONG..veeenivnnnnrons - - 1
160712A Bearing RiSer.c.eeeeueerserosenncesensennonsaaanns 2 3 3
20062 Assy. Scraper Bar SUPPOrt.. ..t ntincacnnannannns 1 - -
100974 Shim 3/4 X 2 = 3 LoNgGuuiueiesretennontaneasnannnns 2 3 3
6513 HUY BoTt 378 Di@eeersvneerrrsnnensnnossesnnonnenes 1 - -
10300 Lock Nut 378 NC, PlL.trtneirieriereereannnnennnns z - -
11280 HUN BoTt 7/78 Dia. s it s it et eeetesaneeanneananns 2 3 3
10396 Lock NUut 7/8 NC, PlL.uuereereernnrnsonnonssnnsansns 5 7 7
101076 Scraper Bar 3 x 2 x 1/2 / - 59 3/4" Long.vveu.... 1 - -
101078 Scraper Bar 3 x 2 x 1/2 / - 69" Long..c.uuvu.en, - 1 -
101080 Scraper Bar 3 x 2 x 1/2 / - 78 1/4" Long......... - - 1
11115 Carriage Screw 5/8 x 2 3/4 NC, PL, GRG....c.vuvunn. 3 3 3
10059 Flat Washer 5/8 PL. v iiiinennn... Gt aessasaee s 9 11 12
10299 Lock Nut BB NG, PlLuiuerreninnroroenonnenonsnennnns 19 22 23
5638 Pivot Plate UpPPer.veieereeresensesensnsonesnennnns 1 1 1
5636 PIVOL Plate LOWE ..o v esesorenenoaeneennenennnans 1 1 1
10130 Carriage Screw 5/8 % 5 NC, PlL...ie.iiiiiininnannnns g 5 5
10370 Carriage Screw 7/78 x 5 1/2 NC, PL.v.uviirennennnn. 1 1 1
9628 Clamp TrUNiON .ttt e i ettt eenecennasannanannannnns b 6 6
20068 Assy. Scraper = RuHueiiiiiiiiieiiioninnennennnennanns 7 8 9
20069 Assy, Scraper = LH.uvenie it iirenerronranranennnsns 7 8 9
10135 Carriage Screw 5/8 x 1 3/4 NC, PL, GRS, ....vuvunns 11 14 15
ohLh Gang Bolt = B Blade.. . ierviiiererreneneeneoaannns 1 - -
9hh5 Gang Bolt = 9 Blade. i irienrenrreernnanenenes - 1 -
9hLe Gang Bolt = 10 Blade.ue.ereserecrrreneoasosonnenas - - 1
95784 Bumper Washer. . ee e it i ittt eacnnnnsnnnnnnsasns 1 1 1
17007 End Bell - Small....erininiiniitiinnennronennennnn 2 3 3
17008 End Bell = Large....eeeeireeieatoseenraeanansnneas 2 3 3
FB-09-0015 Sub. Assy. Bearing & HOUSING. v vvirenrnnroenanannns 2 3 3
0522 Spacer SPOOl .. etiiiiinaraieatirarrer et inaenenans 5 5 6
1222A End Gang Washer...ioue e ieenreeeeeneonnenannss 1 1 i
100099 Spacer Plate.iiiiiiensiea ot isasaunannnsnnnenns 1 1 1
100098 Bearing Plate.. i inrnsneneeesnennonnernanns 1 1 i
5622A LOCK Plate. . iueee i ieeiiennonesenonaoeenensnannnanes 1 1 1
10710 Carriage Screw 1/2 X 2 NC, Pluvesrauvierennnannnans 1 1 i
10395 Lock NUt 1/2 = NC, PLuuetreennnsnrernensansanneens 1 1 1
10910 RoTT Pin 5/16 x 2 1/h, et e iisnnnnnenanns 1 1 1
10489 Nut Gang Bolt 1 1/2 NF.urinriiiienrnnnnrnennnnnnns 1 1 1
9577A Nut Gang Bolt... e eierierannsensosannnnsncsananen 1 1 1
10872 Flat Washer 1T 3/78 PlL..verrvr it eninrnnnenrnnnns 1 1 1

Blades. . e ie ittt it i ittt st e - - -
3278 10 x 11 Ga. Plain Back-Up..vevivnrinnnnrnersnnnnss 1 1 1
3275 7 R 4 T VA 1 1 1
3276 A 4 1 1 1
11571 7L I S AN U PP 7 8 9
3250 it O O oA o S 7 8 9
11572 R O 1 G 7 8 9
3255 L G 4 T < U 7 8 9



Part No.

20085
20079
20080
160124
20062
100974
6513
10300
11280
10396
101078
101080
101082
11115
10059
10299
9628
20068
20069
10135
10059
10299
9bks
9hhg
9447
2404
17007
17008
FB-09-0015
0522
12224
100099
100098
56224
10710
10395
10910
10489
10226
10872

9482
3275
3276
11571
3250
11572
3255

F7 REAR GANG & FRAMES

No. Reg'd

Description 3k 38 L2
Assy. Gang Frame Rear - 74" Long.....vveuviuunnn.. 1 = -
Assy. Gang Frame Rear - 85" Long...e.evenvenvnn.. - 1 -
Assy. Gang Frame Rear - 93" LONG.veuiruinnnnnnnn. - - 1
Bearing Riser....uee it iiiiiontoncneneannnes 2 3 3
Assy. Scraper Bar SUPPOrt...cvrrreorsonnennnnneas 1 - -
LY 2 T A 2 3 3
U BOTt = 378 Diarercereinrennenseneenaeanennns 1 - -
Lock NUt 370 NC, PL. .ttt et ve e e erennns 2 - -
L U T I 2 3 3
Lock Nut 7/8 NC, PlL.uuiieriiernsenennnenennenanas 4 6 6
Scraper Bar 3 x 2 x 1/2 / 69 Long.e.eeveeenenn., 1 - -
Scraper Bar 3 x 2 x 1/2 / 78 1/4 Long........... - 1 -
Scraper Bar 3 x 2 x 1/2 / 87 1/2 Longe.vevnuen.. - - 1
Carriage Screw 5/8 x 2 3/k NC, PL, GR5........... 3 3 3
Flat Washer /8 Ph.vuiee i ive et onnncennnnnnnas 2 3 3
Lock Nut 5/8 NC, Pl.uiueiinnininnrnrennnnnnnnenns 3 3 3
Clamp TrUR O, sttt ie it tateenneeaeanannsennenss h 6 6
Assy. Scraper R.H..iiuiieiniieinnrrnnnnennnnness 8 9 10
Assy. Scraper L.H.o. . oot iiiiiieiiennnnnnnn, 3 9 10
Carriage Screw 5/8 x 1 3/4 NC, PL, GRG5........... 12 15 16
Flat Washer 578 Pl.ues e ineneneeroneeneneennnens 9 12 13
Lock NUt 5/8 NC, Phuuuueenr o rerrnneeerorenannns 14 18 19
Gang Bolt 1 1/2" Sq. - 9Blade...overnveiennennnn. 1 - -
Gang Bolt 1 1/2" Sq. - 10 Blade.. oo neiinnnnnns - 1 -
Gang Bolt 1 1/2" Sg. ~ 11 Blade.cvvrirrnvnnnnnen, - - 1
Bumper Washer.. oottt i it int e i e eneninnnnnnnns 1 i 1
End Bell = Small....unerinne e eeenenarsnnnannnnns 2 3 3
End Bell - Large....cuiiininniinieninnnnnnnnnnns 2 3 3
Sub. Assy. (Bearing & HouSing).veeveeuuennvnnnnn. 2 3 3
BT Lo <t Y o oo B 6 6 7
End Gang Washer. ..o ue ittt eree e enannnnenns 1 1 1
Spacer Plate... i iiini ittt iensrerenannnnnnanas 1 1 1
Bearing Plate. .o iiiiii i it itianninnnnan, 1 1 1
Lotk Plate. it rrnrreierrarernnneotecnmnnnnnneas 1 1 1
Carriage Screw 1/2 x 2 NC, PhLuiuuuronensennrenens 1 1 1
Lock Nut 1/2 = NC, PlL.ueiiinieisineennennananan i 1 1
Roll Pin 5716 x 2 1 /4. it i s iannnnn. i i 1
Nut Gang Bolt 1 1/2 NF. . iuiiiiinnninieininvennnns 1 1 1
Nut Gang Bolt 1 1/2 NF, Slotted.e.eerverrrevennns 1 1 1
Flat Washer 1 3/8 PL.. v e cennnnnn, 1 1 i
Blades. i iir ittt it e e e e e - - -
T8 X 8 Ga. PlLuciiiinst i iitiarerenrnennenennnenans 1 1 i
22 X 1/8 Cilurn i e e eeeeans bt i aeaaae e 1 1 i
p A S S R 1 1 1
P I O 2 Vo A 7 8 9
P4 T S 2 o 7 8 9
p R O < 7 8 9
2 S 4 - 7 8 9



«J7 FRONT GANG & FRAMES

No. Reg'd

Part No. Description 30 34 38
20082 Assy. Gang Frame Front - 63" Long.....eveuvennnn. 1 - -
20077 Assy. Gang Frame Front - 73" Long...iveivinennnn. - 1 -
20078 Assy. Gang Frame Front = 83" Long..vvvviienneenns - - 1
16012A Bearing RiSer.i.ieeiveeeerertveseaerannonnennansnnnas 2 3 3
20062 Assy. Scraper Bar SUPPOrt...iiiiiiiinnenreeananan 1 - -
100974 i Me ettt e it te e et nr s nnnatsnsanrnnsnnnnns 2 3 3
6513 UM BOTt 3/4 Diaueeeeneseresnerrenininaenenannnn. 1 - -
10300 Lock Nut 3/ NC, PL.ieiiiuiiinin i iiinnnnnns 2 - -
11280 MUY Bolt 7/8 Diduuveuieeeietinioeeinnenaneanennnns 2 3 3
10396 Lock Nut 7/8 NG, Pl.iviieuineneinnnoensncananenns 5 7 7
101103 Scraper Bar 3 x 2 x 1/2 / - 58 15/16" Long...... 1 - -
101104 Scraper Bar 3 x 2 x 1/2 / - 69 5/8" Long......... - ] -
101050 Scraper Bar 3 x 2 x 1/2 / - 80 5/16" Long....... - - 1
11115 Carriage Screw 5/8 x 2 3/4 NC, PL, GRG.....v.... 3 3 3
10059 Flat Washer 5/8 PL...v'etier e rsonrinennnnennns 8 10 11
10299 Lock Nut 5/78 NC, PlL.'v' e ieriiiesieirnennenonnnns 18 21 22
5638 Pivol Plate Upper.. oo e i een i in e e eeannnnennnanss 1 1 1
5636 PIvOL Plate LOWer..ueveeenenosnrososnnseennnonnns 1 1 1
10130 Carriage Screw 5/8 x 5 NC, PL.veueeiiiiinnnnnnn. 5 5 5
10370 Carriage Screw 7/8 x 5 1/2 NC, PLevinuvninnunnnn 1 1 1
9628 Clamp TrUN i ON . s s et ettt tsetvarannasenenaennannns b 6 6
20068 Assy. Scraper = RiH.uiriiiiiiiiinrniinennnnnnnnn. 6 7 8
20069 Assy. Scraper = LH. i iiiniiieiiiininnnsannnns 6 7 8
10135 Carriage Screw 5/8 x 1 3/4 NC, PL, GR5........... 10 13 14
9Lkl Gang Bolt 1 1/2" Sq., - 7 Blade. .o iiunnninnnnnn. 1 - -
9453 Gang Bolt 1 1/2" Sg. - 8 Blade, v vevevnirrennnnnn. - 1 -
9454 Gang Bolt 1 1/2" Sg. - 9 Blade...cvvvuirurnnnnnnn - - 1
9578A Bumper Washer. ..ot iiienneerneorennannnas e T 1 1
17007 End Bell = Small..iie s nerninnsosecossonsnennns 2 3 3
17006 End Bell - Large. .o iininiinierirenennnnnnrenns 2 3 3
FB-09-0015 Sub Assy. Bearing & HOUSING..eeee e vinnnnnnnnnan 2 3 3
0523 Yo T Tof=0 gl Yo Yo Y EA N 4 4 5
1222A End Gang Washer. cuo it iie it annnnnnnens i i 1
100099 Spacer Plate....ut e iiinrenrensnssoesortcenonanns 1 1 i
100098 Bearing Plate.. e e i iniieirennnieeoneenoannnnaes 1 1 1
5622A (ool G S = - 1 1 1
10710 Carriage Screw 1/72 x Z NC, Pluuue i nnnnnnnsn. 1 1 1
10395 Lock NUE 172 NG, PlL.vu et istiee i eeeeerenenns 1 1 1
10910 ROTT Pin G5/16 x 2 1/h, ... ns i ienennennen. 1 1 1
10489 Nut Gang Bolt 1 1/2 NF ... inin e iietrnnnannnnns 1 i 1
aL77A NUut Gang Boltuiu . it enenoenseeonononenennsanss 1 1 1
10872 Flat Washer 1 3/8" PlL.. ...ttt iiiiieiennnnenn 1 1 1

- e - - -
3278 10 x 11 Ga. Plain Back=Up...vureriineinnnnnnnnnss 1 1 1
3275 D 1 T VI o 1 1 1
3276 Ay O I T 1 1 1
11571 R 6 7. 8
3250 L 1 T VS o 6 7 8
11572 L N PR 6 7 8
3255 R I PR 6 7 8



J7 REAR GANG & FRAMES

No. Reg'd
Part No. Description 30 34 38
20085 Assy. Gang Frame - Rear - 74" Long.....ovvuunn... 1 - -
20079 Assy. Gang Frame - Rear - 80" Long.....ovuev.... - 1 -
20081 Assy. Gang Frame - Rear - 96" LONGg..uvvevennnnn.. - - 1
16012A Bearing Riser.. ittt 2 3 3
20062 Assy. Scraper Bar SUPPOTT.eeeeseeenseeeneeennens 1 - -
100974 R 5 1 2 2 3
6513 MUY Bolt 3/8 Diaee e esiieiene e cnnennnnennnus 1 - -
10300 Lock Nut 3/ NC, Pl.vevuvirnnisenennennenannnnns 2 - -
11280 P BOTt 7/8 DiGeeeins e eeennnensnenoenennnnns 2 3 3
10396 Lock Nut 7/8 NC, Pluuiiiiiinneennneennnnnnnnnss by 6 6
101104 Scraper Bar 3 x 2 x 1/2 / - 69 5/8" Long....... 1 - -
101050 Scraper Bar 3 x 2 x 1/2 / =~ 80 5/16" Long...... - 1 -
101051 Scraper Bar 3 x 2 x 1/2 / - 91" Long.veuvvun.... - - ]
11115 Carriage Screw 5/8 x 2 3/4 NC, PL, GRG.......... 3 3 3
10059 Flat Washer 5/8 PlL. it et inennnnnnnnns 9 11 12
10299 Lock NUt 5/8 NC, Pl.vuvrveiireenernnnnennnennnn 14 17 18
20068 Assy. Scraper = RH...iiiuiniiiiinemennonennnnenn 7 8 9
20069 Assy. Scraper ~ LH.iiuiiiiiiiiitinnienennnnnnnns 7 8 9
10135 Carriage Screw 5/8 x 1 3/4 NC, PL, GRG.......... 3] 14 15
9453 Gang Bolt 1 1/2" Sq. - 8 Blade...oveuneuuunnn... 1 - -
9L54 Gang Bolt 1 1/2" Sq. -~ 9 Blade. v rnnnnnnnnnn. - 1 -
9455 Gang Bolt 1°1/2'" Sq. - 10 Blade...eveunennnnnns. - - i
9628 Clamp TruUN ON . e et is et e et te e e e e arennnr e, 4 6 6
2h04 Bumper Washer..... .o, reaen 1 1 1
17007 End Bell - Small. e iiinniienteneennnnnnn, 2 3 3
17006 End Bell = Large. ..iveerniiinenennnrnnnennonenns 2 3 3
FB-09-0015 Sub Assy. Bearing & Housing..oveveeevununnnennns 2 3 3
0523 e ETot-Y oY oo T 5 5 6
1222A End Gang Washer....ouot ittt i iein e 1 1 1
100099 Spacer Plate. .. .iiiiniiini it iennernnennnnnens 1 1 1
100098 Bearing Plate...vuuinnitiniennneencenennnnnann, 1 1 1
G622A e Ty o I - 1 1 1
10710 Carriage Screw 1/2 x 2 NC, PlLuueeeireenennnnnn.. 1 1 1
10395 Lock Nut 1/2 = NG, PL..uttiriiiie s eeeaannn, 1 1 1
10910 Rollb Pin 5716 x 2 1/bh . i 1 1 1
10489 Nut Gang BoTt 1 1/2 NF.uiirin e ienenennnnnineen. 1 i 1
10226 Nut Gang Bolt 1 1/2 NF Slotted..evineennennnnn.. 1 [ 1
10872 Flat Washer 1 3/8 PL...iuutiniinniinanennnnnn, 1 1 1
Blades...vvvunn.n ;ﬂ ............................
9482 18 x 8 Ga. P]ain..f ............................. 1 1 1
3275 22 x 1/h L 0. e 1 1 1
3276 22 X 1/ PL. i e e e e 1 1 1
11571 2 x 1/% €.0...... i’ ............................. 6 7 8
3250 YR T o B A 6 7 8
11872 2h o 1 Pl 6 7 8
3255 2L X T/ Pl e, 6 7 8




